
Page 1 of 11 

Permit Fact Sheet 

General Information 

Permit Number:  WI-0021083-10-0 

Permittee Name: Genoa City Village 

Address: 715 Walworth 

City/State/Zip: Genoa City WI 53128 

Discharge Location: East bank of North Branch Nippersink Creek, 25 feet north of the state line of Wisconsin and 

Illinois. 

Receiving Water: North Branch Nippersink Creek (White River and Nippersink Creek Watershed, Fox (IL) River 

Basin) in Walworth County 

StreamFlow (Q7,10): 3.9 cfs 

Stream 

Classification: 

Warm water sport fish community; non-public water supply 

Discharge Type: Existing, Continuous  

Design Flow: Annual Average 0.58  MGD 

Significant Industrial 

Loading? 

N/A 

Operator at Proper 

Grade? 

Yes. Plant is rated as Basic with subclasses A1, B, C, D, L, P, and SS. 

Approved 

Pretreatment 

Program? 

N/A 

 

Facility Description 

The Village of Genoa City owns and operates a 0.58 million gallon per day annual average design flow activated sludge 

wastewater treatment plant.  Treatment processes include mechanical fine screening, activated sludge aeration, 

clarification in two domed clarifiers, and ultraviolet (UV) light disinfection.  Phosphorus removal is achieved by alum 

addition.  Effluent is discharged to the North Branch of Nippersink Creek.  Waste sludge from the treatment processes is 

stabilized in an aerobic digester, thickened with a sludge press, stored, and land applied onto Department approved 

agricultural fields.    

 

Substantial Compliance Determination 
After a desk top review of all discharge monitoring reports, CMARs, compliance schedule items, and a site visit by Nick 

Lent on January 25, 2024, this facility has been found to be in substantial compliance with their current permit. 

 

 

 



Page 2 of 11 

Sample Point Designation 

Sample 

Point 

Number 

Discharge Flow, Units, and 

Averaging Period 

Sample Point Location, Waste Type/Sample Contents and 

Treatment Description (as applicable) 

701 0.21 MGD (2023) INFLUENT: 24-hour flow proportional composite samples shall be 

collected immediately after the Parshall flume. 

001 0.24 MGD (2020 – 2024) EFFLUENT:  24-hour flow proportional composite samples and 

grab samples shall be collected at the end of plant works just prior 

to discharge, UV building.  

003 17 dry U.S. tons (WPDES 

Application, 2024) 

Aerobically digested, belt press thickened, cake sludge. Samples of 

cake sludge shall be collected from sludge drying beds and 

composited. 

 

1 Influent – Monitoring Requirements 

Sample Point Number: 701- INFLUENT TO PLANT 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total   mg/L 3/Week 24-Hr Flow 

Prop Comp 

 

Suspended Solids, 

Total 

  mg/L 3/Week 24-Hr Flow 

Prop Comp 

 

Changes from Previous Permit: 

Effluent limitations and monitoring requirements were evaluated for this permit term and no changes were required in this 

permit section. 

Explanation of Limits and Monitoring Requirements 

Total BOD5 and Total Suspended Solids: Tracking of BOD5 and Suspended Solids are required for percent removal 

requirements found in s. NR 210.05, Wis. Adm. Code and in the Standard Requirements section of the permit. 

2 Surface Water - Monitoring and Limitations 

Sample Point Number: 001- EFFLUENT 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

Flow Rate   MGD Daily Continuous  

BOD5, Total Weekly Avg 18 mg/L 3/Week 24-Hr Flow Limit effective May 



Page 3 of 11 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

Prop Comp through October. 

BOD5, Total Weekly Avg 25 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective November 

through April. 

BOD5, Total Monthly Avg 18 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective May 

through October. 

BOD5, Total Monthly Avg 25 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective November 

through April. 

BOD5, Total Weekly Avg 86.5 lbs/day 3/Week 24-Hr Flow 

Prop Comp 

Limit effective May 

through October. 

BOD5, Total Weekly Avg 122 lbs/day 3/Week 24-Hr Flow 

Prop Comp 

Limit effective November 

through April. 

Suspended Solids, 

Total 

Weekly Avg 18 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective May 

through October. 

Suspended Solids, 

Total 

Weekly Avg 25 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective November 

through April. 

Suspended Solids, 

Total 

Monthly Avg 18 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective May 

through October. 

Suspended Solids, 

Total 

Monthly Avg 25 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective November 

through April. 

pH Field Daily Max 9.0 su Daily Grab  

pH Field Daily Min 6.0 su Daily Grab  

E. coli Geometric 

Mean - 

Monthly 

126 #/100 ml Weekly Grab Limit Effective May 

through September 

annually. 

E. coli % Exceedance 10 Percent Monthly Calculated Limit Effective May 

through September 

annually. See the E. coli 

Percent Limit section . 

Enter the result in the DMR 

on the last day of the 

month. 

Dissolved Oxygen Daily Min 5.0 mg/L 5/Week Grab  

Nitrogen, Ammonia 

(NH3-N) Total 

  mg/L 3/Week See Table Look up the variable 

ammonia limit from the 

‘Variable Ammonia 

Limitation’ table and report 

the variable limit in the 

Ammonia Variable Limit 



Page 4 of 11 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

column on the eDMR. 

Nitrogen, Ammonia 

(NH3-N) Total 

Daily Max - 

Variable  
 

 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Report the daily maximum 

Ammonia result in the 

Nitrogen, Ammonia (NH3-

N) Total column of the 

eDMR. See Ammonia 

Limitation Section. 

Nitrogen, Ammonia 

(NH3-N) Total 

Weekly Avg 11 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective year-round.  
 

Nitrogen, Ammonia 

(NH3-N) Total 

Monthly Avg 11 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective November 

through March. 

Nitrogen, Ammonia 

(NH3-N) Total 

Monthly Avg 6.8 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective in April. 
 

Nitrogen, Ammonia 

(NH3-N) Total 

Monthly Avg 7.7 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective May 

through September. 

Nitrogen, Ammonia 

(NH3-N) Total 

Monthly Avg 9.8 mg/L 3/Week 24-Hr Flow 

Prop Comp 

Limit effective in October. 
 

Phosphorus, Total Monthly Avg  
 

0.6 mg/L  
 

3/Week  
 

24-Hr Flow 

Prop Comp  
 

This is an interim MDV 

limit effective upon permit 

reissuance. See the 

MDV/Phosphorus 

subsections and phosphorus 

schedules in permit. 
Phosphorus, Total  lbs/month Monthly Calculated  Report the total monthly 

phosphorus discharged in 

lbs/month on the last day of 

the month on the DMR. See 

Standard Requirements in 

permit for 'Appropriate 

Formulas' to calculate the 

Total Monthly Discharge in 

lbs/month.  
Phosphorus, Total   lbs/yr Annual Calculated Report the sum of the total 

monthly discharges (for the 

months that the MDV is in 

effect) for the calendar year 

on the Annual report form. 

Nitrogen, Total 

Kjeldahl 

  mg/L See Listed 

Qtr(s) 

24-Hr Flow 

Prop Comp 

Annual in rotating quarters. 

See 'Nitrogen Series 

Monitoring' section. 

Nitrogen, Nitrite +   mg/L See Listed 24-Hr Flow Annual in rotating quarters. 

See 'Nitrogen Series 



Page 5 of 11 

Monitoring Requirements and Limitations 

Parameter Limit Type Limit and 

Units 

Sample 

Frequency 

Sample 

Type 

Notes 

Nitrate Total Qtr(s) Prop Comp Monitoring' section. 

Nitrogen, Total   mg/L See Listed 

Qtr(s) 

Calculated Annual in rotating quarters. 

See ‘Nitrogen Series 

Monitoring’ section below. 

Total Nitrogen shall be 

calculated as the sum of 

reported values for Total 

Kjeldahl Nitrogen and 

Total Nitrite + Nitrate 
[...]
Note: The applicable Target Value is 0.2 mg/L as defined by s. 283.16(1)(h), Wis. Stats. The "per 

pound" value is $50.00 adjusted for CPI.   

03/01/2025 

Annual Verification of Payment #2: Submit Form 3200-151 to the Department indicating total 

amount remitted to the participating counties. 

03/01/2026 

Annual Verification of Payment #3: Submit Form 3200-151 to the Department indicating total 

amount remitted to the participating counties. 

03/01/2027 

Annual Verification of Payment #4: Submit Form 3200-151 to the Department indicating total 

amount remitted to the participating counties. 

03/01/2028 

Annual Verification of Payment #5: Submit Form 3200-151 to the Department indicating total 

amount remitted to the participating counties. 

03/01/2029 

Continued Coverage: If the permittee intends to seek a renewed variance, an application for the 

MDV (Multi Discharger Variance) shall be submitted as part of the application for permit reissuance 

in accordance with s. 283.16(4)(b), Wis. Stats. 

 

Annual Verification of Payment After Permit Expiration: In the event that this permit is not 

reissued prior to the expiration date, the permittee shall continue to submit Form 3200-151 to the 

Department indicating total amount remitted to the participating counties by March 1 each year. 

 

Explanation of Schedule 

County Payment 

Subsection 283.16(6)(b), Wis. Stats., requires permittees that have received approval for the multi-discharger variance 

(MDV) to implement a watershed project that is designed to reduce non-point sources of phosphorus within the HUC 8 

watershed in which the permittee is located. The permittee has selected the “Payment to Counties” watershed option 

described in s. 283.16(8), Wis. Stats. Under this option the permittee shall make annual payment(s) to participating 

county(s) that are calculated based on the amount of phosphorus actually discharged during a calendar year in pounds per 

year less the amount of phosphorus that would have been discharged had the permittee discharged phosphorus at a target 

value concentration of 0.2 mg/L. The pounds of phosphorus discharged in excess of the target value is multiplied by a per 



Page 10 of 11 

pound phosphorus charge that will equal $64.75 per pound.  This schedule requires the permittee to submit Form 3200-

151 to the Department indicating the total amount remitted to the participating county(s). 

4.2 Phosphorus Schedule - Continued Optimization 
The permittee is required to optimize performance to control phosphorus discharges per the following schedule. 

Required Action Due Date 

Optimization: The permittee shall continue to implement the optimization plan as previously 

approved to optimize performance to control phosphorus discharges. Submit a progress report on 

optimizing removal of phosphorus by the Due Date. 

01/01/2026 

Progress Report #2: Submit a progress report on optimizing removal of phosphorus. 01/01/2027 

Progress Report #3: Submit a progress report on optimizing removal of phosphorus. 01/01/2028 

Progress Report #4: Submit a progress report on optimizing removal of phosphorus. 01/01/2029 

 

Explanation of Schedule 

Continued Optimization 

Per s. 283.16(6)(a), Wis. Stats. the Department may include a requirement that the permittee optimize the performance of 

a point source in controlling phosphorus discharges, which may be necessary to achieve compliance with multi-discharger 

variance interim limits. This compliance schedule requires the permittee to continue to implement the optimization plan 

that was approved during the previous permit term. 

Special Reporting Requirements 

None. 

 

Other Comments: 

None. 

 

Attachments: 

Water Quality Based Effluent Limitations Memo dated August 21, 2024 and prepared by Zainah Masri. 

Multi-Discharger Variance Evaluation Checklist, dated September 6, 2024. 

Multi-Discharger Variance Conditional Approval, dated September 6, 2024. 

  

Expiration Date: 

December 31, 2029 

 

Justification Of Any Waivers From Permit Application Requirements 

No waivers were requested or granted from permit application requirements. 



Page 11 of 11 

Prepared By: Melanie Burns, Wastewater Specialist 

Date: September 3, 2024 

Date Post Fact Check: October 16, 2024 (Ammonia limits changed per request from permittee.)
 Date Post Public Notice: 



  
 

  
 

DATE: August 21, 2024  
 
TO: Melanie Burns-Milwaukee/SER  
 
FROM: Zainah Masri WY/3 
 
SUBJECT: Water Quality-Based Effluent Limitations for the Village of Genoa City  
  WPDES Permit No. WI-0021083-10-0 
 
This is in response to your request for an evaluation of the need for water quality-based effluent 
limitations (WQBELs) using chapters NR 102, 104, 105, 106, 207, 210, 212, and 217 of the Wisconsin 
Administrative Code (where applicable), for the discharge from Genoa City Village Wastewater 
Treatment Facility in Walworth County. This municipal wastewater treatment facility (WWTF) 
discharges to the North Branch Nippersink Creek located in the White Water and Nippersink River Creek 
Watershed in the Fox (IL) River Basin. The evaluation of the permit recommendations is discussed in 
more detail in the attached report. 
 
Based on our review, the following recommendations are made on a chemical-specific basis at Outfall 
001: 
 

 
Parameter 

Daily 
Maximum 

Daily 
Minimum 

Weekly 
Average 

 Monthly 
Average 

Six-Month 
Average 

Footnotes 

Flow Rate      2 
BOD5 

  May - October 
 
  November - April 

     
18 mg/L 

86.5 lbs/day 
25 mg/L 

122 lbs/day 

 
18 mg/L 

 
25 mg/L 

 1,5 

TSS  
  May - October 
  November - April  

    
18 mg/L 
25 mg/L 

 
18 mg/L 
25 mg/L 

 1,5 

pH 9.0 s.u. 6.0 s.u.    1 
Dissolved Oxygen  5.0 mg/L    1 
Chloride      3 
Ammonia Nitrogen 
  Year-round   
  April 
  May – September 
  October 
  November – March 

 
Variable 

  
11 mg/L 

 
 

6.8 mg/L 
7.7 mg/L 
9.8 mg/L 
11 mg/L 

 5,6 

Bacteria      

4 
  Interim Limit 
  Fecal Coliform 

   400 #/100 mL 
geometric mean 

 

  Final Limit 
  E. coli 

   126 #/100 mL 
geometric mean 

 

State of Wisconsin State of Wisconsin 
CORRESPONDENCE/MEMORANDUM 

State of Wisconsin   
CORRESPONDENCE/MEMOR 



  
 

  
 

 
Parameter 

Daily 
Maximum 

Daily 
Minimum 

Weekly 
Average 

 Monthly 
Average 

Six-Month 
Average 

Footnotes 

Phosphorus       
HAC Interim Limit    0.6 mg/L   
Final WQBEL    0.225 mg/L 0.075 mg/L 

0.36 lbs/day 
7 
 

TKN, 
Nitrate+Nitrite, and 
Total Nitrogen 

     
1,8 

Footnotes:  
1. No changes from the current permit. 
2. Monitoring only. 
3. Monitoring at a frequency to ensure that 11 samples are available at the next permit issuance.  
4. Bacteria limits apply during the disinfection season of May through September.  The fecal 

coliform interim limit will apply until the end of the compliance schedule when E. coli limits take 
effect.  Additional final limit: No more than 10 percent of E. coli bacteria samples collected in 
any calendar month may exceed 410 count/100 mL. 

5. Additional limits to comply with the expression of limits requirements in ss. NR 106.07 and NR 
205.065(7), Wis. Adm. Codes, are included in bold. 

6. The variable daily maximum ammonia nitrogen limit table corresponding to various effluent pH 
values may be included in the permit in place of the single limit. These limits apply year-round.  

Effluent pH  
s.u. 

Limit 
 mg/L 

Effluent pH  
s.u. 

Limit 
mg/L 

Effluent pH 
s.u. 

Limit 
mg/L 

6.0 ≤ pH ≤ 6.1 108 7.0 < pH ≤ 7.1 66 8.0 < pH ≤ 8.1 14 
6.1 < pH ≤ 6.2 106 7.1 < pH ≤ 7.2 59 8.1 < pH ≤ 8.2 11 
6.2 < pH ≤ 6.3 104 7.2 < pH ≤ 7.3 52 8.2 < pH ≤ 8.3 9.4 
6.3 < pH ≤ 6.4 101 7.3 < pH ≤ 7.4 46 8.3 < pH ≤ 8.4 7.8 
6.4 < pH ≤ 6.5 98 7.4 < pH ≤ 7.5 40 8.4 < pH ≤ 8.5 6.4 
6.5 < pH ≤ 6.6 94 7.5 < pH ≤ 7.6 34 8.5 < pH ≤ 8.6 5.3 
6.6 < pH ≤ 6.7 89 7.6 < pH ≤ 7.7 29 8.6 < pH ≤ 8.7 4.4 
6.7 < pH ≤ 6.8 84 7.7 < pH ≤ 7.8 24 8.7 < pH ≤ 8.8 3.7 
6.8 < pH ≤ 6.9 78 7.8 < pH ≤ 7.9 20 8.8 < pH ≤ 8.9 3.1 
6.9 < pH ≤ 7.0 72 7.9 < pH ≤ 8.0 17 8.9 < pH ≤ 9.0 2.6 

As an alternative; a daily maximum, weekly average and monthly average of 5.3 mg/L may be 
included as limits in the reissued permit year round. 

7. Under the phosphorus MDV, A compliance schedule may be included in the permit until the 
highest attainable condition (HAC) limit of 0.6 mg/L can be met. The final WQBELs remain at 
0.225 mg/L as a monthly average and 0.075 mg/L as a six-month average, as well as a respective 
mass limit.  

8. As recommended in the Department’s October 1, 2019 Guidance for Total Nitrogen Monitoring 
in Wastewater Permits, annual total nitrogen monitoring is recommended for all minor municipal 
permittees. Total Nitrogen is the sum of nitrate (NO3), nitrite (NO2), and total kjeldahl nitrogen 
(TKN) (all expressed as N). 
 

 



  
 

  
 

No WET testing is required based on Chapter 1.11 of the WET Guidance (WET Testing of Minor 
Municipal Discharges). This is a minor municipal (< 1.0 MGD) discharge comprised solely of domestic 
wastewater, with no WET failures and no toxic compounds detected at levels of concern. Because there is 
a very low risk of toxicity, no WET testing is recommended. 
 
Please consult the attached report for details regarding the above recommendations. If there are any 
questions or comments, please contact Zainah Masri at Zainah.Masri@wisconsin.gov or Diane Figiel at 
Diane.Figiel@wisconsin.gov. 
  
Attachments (3) – Narrative, Map and Ammonia Nitrogen Calculations 
 
PREPARED BY:  Zainah Masri, Sen. Water Resources Engineer, WY/3   
 
 
APPROVED BY:  ______________________________ Date: ______________   
   Diane Figiel, PE,  
   Water Resources Engineer   
 
E-cc: Nicholas Lent , Wastewater Engineer – SER/Milwaukee Office 
 Bryan Hartsook, Regional Wastewater Supervisor – SER/Milwaukee Office 
 Diane Figiel, Water Resources Engineer – WY/3  
 Matt Claucherty, Water Resource Specialist-WY/3 

Kari Fleming, Environmental Toxicologist – WY/3  
Nate Willis, Wastewater Engineer – WY/3 



Attachment #1 

Page 1 of 18 
Genoa City Village 

 
Water Quality-Based Effluent Limitations for 

Genoa City Village  
 

WPDES Permit No. WI-0021083-10-0 
 

Prepared by: Zainah Masri WY/3 
 
 

PART 1 – BACKGROUND INFORMATION 
 
Facility Description  
 
The Village of Genoa City owns and operates an activated sludge wastewater treatment plant. . Treatment 
processes include mechanical fine screening, a two-ring oxidation ditch for activated sludge treatment, 
clarification in two domed clarifiers, a portable dry sludge belt press thickener, and ultraviolet (UV) light 
disinfection. Phosphorus removal is achieved by alum addition. Effluent is discharged to the North 
Branch of Nippersink Creek.  
 
Attachment #2 is a map of the area showing the approximate location of Outfall 001. 
 
Existing Permit Limitations  
The current permit, expiring December 2024, includes the following effluent limitations and monitoring 
requirements.  
  

 
Parameter 

Daily 
Maximum 

Daily 
Minimum 

Weekly 
Average 

 Monthly 
Average 

Six-Month 
Average 

Footnotes 

Flow Rate      3 
BOD5 
May-October 
 
November- April 

     
18 mg/L 

86.5 lbs/day 
25 mg/L 

122 lbs/day 

 
18 mg/L  

 
25 mg/L 

 

1 

TSS  
May-October 
November-April 

    
18 mg/L 
25 mg/L 

 
18 mg/L 
25 mg/L 

 1 

pH 9.0 s.u. 6.0 s.u.    1 
Dissolved Oxygen  5.0 mg/L     
Chloride      3 
Ammonia Nitrogen 
  Year-round  
  April 
  May – September 
  October 
  November – March 

 
11 mg/L 

 
 
 
 

  
11 mg/L 

 
 
 

 
  

6.8 mg/L 
7.7 mg/L 
9.8 mg/L 
11 mg/L 

  

Fecal Coliform 
  May – September 

    
656#/100 mL 

 
400#/100 mL 

  



Attachment #1 

Page 2 of 18 
Genoa City Village 

 
Parameter 

Daily 
Maximum 

Daily 
Minimum 

Weekly 
Average 

 Monthly 
Average 

Six-Month 
Average 

Footnotes 

geometric mean  geometric mean 

Phosphorus 
  Interim  
  Final 

    
0.7 mg/L 

0.225 mg/L 

 
 

0.075 mg/L 
0.36 lbs/day 

2 

Temperature, 
Maximum 

     3 

TKN, 
Nitrate+Nitrite, and 
Total Nitrogen 

     4 

Footnotes:  
1. These limitations are not being evaluated as part of this review. Because the water quality criteria 

(WQC), reference effluent flow rates, and receiving water characteristics have not changed, 
limitations for these water quality characteristics do not need to be re-evaluated at this time. 

2. A compliance schedule is in the current permit to meet the final WQBEL by December 31, 2024. 
3. Monitoring only  
4. As recommended in the Department’s October 1, 2019 Guidance for Total Nitrogen Monitoring 

in Wastewater Permits, annual total nitrogen monitoring is recommended for all minor municipal 
permittees. Total Nitrogen is the sum of nitrate (NO3), nitrite (NO2), and total kjeldahl nitrogen 
(TKN) (all expressed as N). 

 
Receiving Water Information 
 Name: North Branch of Nippersink Creek 
 Waterbody Identification Code (WBIC): 742700 
 Classification used in accordance with chs. NR 102 and 104, Wis. Adm. Code: Warm Water Sport 

Fish (WWSF) community, non-public water supply.  
 Low flows used in accordance with chs. NR 106 and 217, Wis. Adm. Code: The following 7-Q10 and 

7-Q2 values are from USGS for Station 653114, in the North Branch of Nippersink Creek, about 0.3 
miles upstream of Outfall 001.  

 7-Q10 = 3.9 cfs (cubic feet per second) 
 7-Q2 = 7.4 cfs 

 Harmonic Mean Flow = 12.8 cfs  
 Hardness = 391 mg/L as CaCO3. This value represents the geometric mean of data from 04/21/1998 

to 12/15/1998 from monitoring station 653114 in the North Branch of Nippersink Creek, about 0.3 
miles upstream of Outfall 001.  

 % of low flow used to calculate limits in accordance with s. NR 106.06(4)(c)5., Wis. Adm. Code: 
25%  

 Source of background concentration data: Metals data from the Sheboygan River at Dotyville is used 
for this evaluation because there is no data available for North Branch of Nippersink Creek. 
Sheboygan River is within the same ecological landscape so ambient water quality characteristics are 
expected to be similar. The numerical values are shown in the tables below. If no data is available, the 
background concentration is assumed to be negligible and a value of zero is used in the computations.  

 Multiple dischargers: None  
 

 Impaired water status: The receiving water is not impaired. The Fox (IL) River is downstream and  



Attachment #1 

Page 3 of 18 
Genoa City Village 

phosphors impaired. 
  
Effluent Information 
 Design flow rate(s):    
 Annual average = 0.58 MGD (Million Gallons per Day) 

For reference, the actual average flow from January 2020 to May 2024 was 0.24 MGD 
 Hardness = 416 mg/L as CaCO3. This value represents the geometric mean of data (n=4) collected 

during the month of February 2024 from the permit application. 
 Acute dilution factor used in accordance with s. NR 106.06(3)(c), Wis. Adm. Code: Not applicable – 

this facility does not have an approved Zone of Initial Dilution (ZID).  
 Water source: Domestic wastewater with water supply from wells. 
 Additives: Alum for phosphorus removal and Aquahawk for polymer sludge press, both water 

conditioners. 
 Effluent characterization: This facility is categorized as a minor municipality, so the permit 

application required effluent sample analyses for a limited number of common pollutants, as specified 
in s. NR 200.065, Table 1, Wis. Adm. Code, primarily metal substances and hardness.  

  
Effluent Copper Data 

Sample Date Copper μg/L Sample Date Copper μg/L Sample Date Copper μg/L 

02/12/2024 8.76 02/26/2024 10.1 03/11/2024 9.49 
02/15/2024 10.4 02/29/2024 10.8 03/14/2024 8.69 
02/19/2024 12.1 03/04/2024 16.8 03/18/2024 9.41 
02/22/2024 9.36 03/07/2024 11.1   

1-day P99 = 17.1 μg/L 
4-day P99 = 13.6 μg/L 

 
The following table presents the average concentrations and loadings at Outfall 001 from January 2020 to 
May 20204 for all parameters with limits in the current permit to meet the requirements of s. NR 
201.03(6), Wis. Adm. Code:  